


No. Numer katalogowy Part Name Qty
1 130501 Upper High Pressure Hose 1
2 130502 Seal Kit 22 5
3 130503 Lower High Pressure Hose D12 1
4 130504 Cylinder Hose Link 2
5 130505 Upper Guard 1
6 130506 Cylinder Lock Plate 1
7 130507 Pin library 2
8 130508 Bolt M8x25 4
9 130509 Cylinder 1
11 130511 Washer 10(small) 2
12 130512 Sleeve 2 2
15 130515 Handle Sleeve 2
16 130516 Sleeve 2
17 130517 Arm Left 1
18 130518 Cylinder Pin 2
20 130520 Bolt M10x25 6
21 130521 Nut M12 12
22 130522 Plate Right 1
23 130523 Plate Middle 4
24 130524 Lock Stop 1
25 130525 Plate Left 1
26 130526 Clamp Plate 2
27 130527 Wedge Weldment 1
28 130528 Pin 

∮

12X70 1
29 130529 Screw M12X70 8
30 130530 Guard Bracket Left 1
31 130531 Locknut M10 1
32 130532 Locknut M12 3
33 130533 Bolt M10x35 4
34 130534 Hoist Guard 1
35 130535 Washer 12 1
36 130536 Bolt M16X100（short screw） 1
37 130537 Locknut M16 2
38 130538 Splitting Frame Weldment 1
39 130539 Plug M22x1.5 1
40 130540 Flange Nut M10 12
41 130541 Wheel Axle 1
42 130542 Pin 4 2
43 130543 Washer 24 4



No. Numer katalogowy Part Name Qty
44 130544 Wheel 2
45 130545 Wheel Axle Clip 2
46 130546 Pump Inlet Hose 1
47 130547 Screw M6x14 6
48 130548 Oil Filter 1
49 130549 O-ring 80*3.1 1
50 130550 Buffer Spring 1
51 130551 Pin 6x35 1
52 130552 Screw 6x10 1
53 130553 Lock Plate 1
54 130554 Washer 14 (big) 1
55 130555 Locknut M14 1
56 130556 Lock Spring 1
57 130557 Screw  1
58 130558 Reset Spring 1
59 130559 Washer 10 2
60 130560 Grip 1
61 130561 Latch 1
62 130562 Screw M10x40 1
63 130563 Screw M4x60 4
64 130564 Screw M8x30 4
65 130565 Screw M8x16 2
66 130566 Oil Dipstick 1
68 130568 Half Union 2
69 130569 Coupler 1 1
70 130570 Pin 

∮

6X45 1
71 130571 Pump 1
72 130572 Flange Plate weldment 1
74 130574 Bolt M12x45 4
75 130575 Coupler Gasket 1
76 130569 Coupler 2 1
77 130577 Pump Bracket 1
78 130578 Handle Sleeve 2
79 130579 Chain 1
80 130580 Switch 1
81 130581 Spring 1
82 130582 draw bar 1
83 130583 Arm Right 1
84 130584 Nut M8 4



No. Numer katalogowy Part Name Qty
85 130585 Motor 1
86 130586 Key 8x50 1
87 130587 Valve Fitting Plate 2
88 130588 Sliding circular plate 2
90 130590 Hose clamp 2
91 130591 Oil Return Hose D20 1
92 130592 Knob 1
93 130593 Regulating Sleeve 1
95 130595 Hose Fitting 1
96 130596 Seal Kit 20 5
97 130597 Valve 1
98 130598 Washer 12(small) 4
99 130599 High Pressure Intake Hose 1
100 130600 Half Union （M20x1.5-M22x1.5） 1
101 130601 Bolt M8x65 2
102 130602 Nut M8 8
103 130603 Limit Connecting Plate 1
104 130604 Nut M4 4
105 130605 Flat Washer 6 6
112 130612 Valve Fitting 2
113 130613 Bolt M8x30 2
114 130614 Round Plug 1
115 130615 Bolt M6x100 1
116 130616 Pin 16 1
117 130617 Handle Lever 1
118 130618 Lock Shaft 1
119 130619 Handle Lever Plug 1
121 130621 Flat Key 1
122 130622 Flat Washer 16 1
123 130623 Screw M8x25 4
124 130624 Binder Plate 1
125 130625 Washer10 (big) 2
126 130626 Handle Bolt 2


	LS05V 65699 drawing
	LS05V 65699 part list
	MAIN


